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General safety instructions CoolAir SP950C, SPX1200C

Please read this instruction manual carefully before installation and first
use, and store it in a safe place. If you pass on the product to another
person, hand over this instruction manual along with it.

1 General safety instructions

The manufacturer accepts no liability for damage in the following cases:

* Damage to the product resulting from mechanical influences and incorrect
connection voltage

* Alterations to the product without express permission from the manufacturer

* Use for purposes other than those described in the operating manual

NOTICE!

The freedom of movement of semi-trailers (of the outer edges of the
semi-trailer when turning or jackknifing) and other vehicle attachments
must not be restricted.

NOTE
Observe the safety instructions in the installation manual for the parking
cooler.

2 Scope of delivery

Installation kit for Scania NG 2017

Quantity Designation

1 Fastening frame

1 Installation manual

8 Retainer nut M8

4 Bolt M8 x 30

12 U washer M8 (d1=8.4mm, d2 =16 mm)

Before starting the system, check that all the parts belonging to the scope of delivery
are present.



CoolAir SP950C, SPX1200C Target group for this manual

3 Target group for this manual

The installation information in this manual is only intended for qualified personnel at
workshops, who are familiar with the guidelines and safety precautions to be applied
during the installation of vehicle accessory parts.

4 Intended use

The fastening frame is used for installing the condenser unit SP950C or SPX1200C
for the parking cooler SP950 or SPX1200, respectively, to the following vehicles:
Scania NG 2017.

When fastening the fastening frame, use existing fastening points on the vehicle.

5 Fitting the fastening frame

NOTICE!
Observe the information in the installation manual when fitting the

parking cooler.

NOTE
Operating instructions can be found in the operating manual for the
parking cooler.

Basic assembly is described in fig. [, page 3:

Item Designation
1 Fastening frame
2 Condenser unit
3 Cover



Guarantee CoolAir SP950C, SPX1200C

Fit the fastening frame and the condenser at the Scania NG 2017 as follows:

» Insert and tighten the four M8 x 30 bolts, eight U washers M8 8.4 x 16 mm and
four M8 retaining nuts (fig. [fll, page 3) in the mounting frame for the condenser
unit.

» Push the U washers onto the threaded pins up to the M8 nuts (fig. A 1, page 4).

» Fasten the fastening frame using the U washers and M8 retaining bolts provided
(fig. A 1, page 4).

» Place the condenser unit on the projecting bolts of the mounting frame and bolt
to the four U washers M8 8.4 x 16 mm and four M8 retaining nuts.

» Check that all bolts are still tight after travelling approximately 200 km.

6 Guarantee

The statutory warranty period applies. If the product is defective, please contact the
service partner in your country (addresses on the back on the instruction manual).

Our experts will be happy to help you and will discuss the warranty process with you
in more detail.



CoolAir SP950C, SPX1200C Allgemeine Sicherheitshinweise

Bitte lesen Sie diese Anleitung vor Einbau und Inbetriebnahme sorgfiltig
durch und bewahren Sie sie auf. Geben Sie sie im Falle einer Weitergabe
des Produktes an den Nutzer weiter.

1 Allgemeine Sicherheitshinweise

Der Hersteller Gbernimmt in folgenden Fallen keine Haftung fiir Schaden:

* Beschadigungen am Produkt durch mechanische Einflisse und falsche
Anschlussspannung

* Veranderungen am Produkt ohne ausdrickliche Genehmigung vom Hersteller

* Verwendung fir andere als die in der Anleitung beschriebenen Zwecke

ACHTUNG!
Die Bewegungsfreiheit von Aufliegern (die duBeren Kanten des

Aufliegers beim Einlenken oder Einknicken) und anderen Fahrzeug-
anbauten darf nicht eingeschrankt werden.

HINWEIS
Beachten Sie die Sicherheitshinweise in der Einbauanleitung zur Stand-
klimaanlage.

2 Lieferumfang

Montagesatz fir Scania NG 2017

Menge Bezeichnung

1 Befestigungsrahmen

1 Montageanleitung

8 Sicherungsmutter M8

4 Schraube M8 x 30

12 U-Scheibe M8 (d1=8,4mm, d2 =16 mm)

Prifen Sie vor Inbetriebnahme des Systems, ob alle zum Lieferumfang gehérenden
Teile vorhanden sind.



Zielgruppe dieser Anleitung CoolAir SP950C, SPX1200C

3 Zielgruppe dieser Anleitung

Die Einbauinformationen in dieser Anleitung wenden sich ausschlieBlich an Fach-
leute in Werkstatten, die mit den anzuwendenden Richtlinien und Sicherheits-
vorkehrungen beim Einbau von Fahrzeugzubehorteilen vertraut sind.

4 BestimmungsgemaBer Gebrauch

Der Befestigungsrahmen dient zur Montage der Kondensatoreinheit SP950C oder
SPX1200C von der Standklimaanlage SP950 bzw. SPX1200 an Fahrzeuge des Typs
Scania NG 2017.

Bei der Befestigung des Befestigungsrahmens werden Originalbefestigungspunkte
am Fahrzeug verwendet.

5 Befestigungsrahmen montieren

ACHTUNG!
Beachten Sie beim Einbau auch die Informationen in der Einbau-

anleitung zur Standklimaanlage.

HINWEIS

Informationen zur Bedienung finden Sie in der Bedienungsanleitung zur
Standklimaanlage.

Die grundsatzliche Montage stellt Abb. [l Seite 3 dar:

Pos. Bezeichnung
1 Befestigungsrahmen
2 Kondensatoreinheit
3 Abdeckhaube
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CoolAir SP950C, SPX1200C Gewabhrleistung

Montieren Sie den Befestigungsrahmen und die Kondensatoreinheitam
Scania NG 2017 wie folgt:

» Zur Aufnahme der Kondensatoreinheit die vier Schrauben M8 x 30, acht
U-Scheiben M8 8,4 x 16 mm und vier Sicherungsmuttern M8 (Abb. n Seite 3)
in den Befestigungsrahmen einsetzen und verschrauben.

» U-Scheiben auf die Gewindebolzen bis zu den M8-Muttern aufschieben
(Abb. A 1, Seite 4).

» Befestigungsrahmen mit den beigefligten U-Scheiben und Sicherungsmuttern
M8 befestigen (Abb. [ 1, Seite 4).

» Kondensatoreinheit auf die herausstehenden Schrauben am Befestigungs-
rahmen setzen und mit den vier U-Scheiben M8 8,4 x 16 mm und vier
Sicherungsmuttern M8 verschrauben.

» Alle Schrauben nach einer Fahrstrecke von ca. 200 km auf festen Sitz
kontrollieren.

6 Gewadhrleistung

Es gilt die gesetzliche Gewahrleistungsfrist. Sollte das Produkt defekt sein, wenden
Sie sich bitte an einen Service-Partner in lhrem Land (Adressen siehe Rickseite der
Anleitung).

Unsere Spezialisten helfen Ihnen gerne weiter und besprechen mit lhnen den
weiteren Verlauf der Gewahrleistung.
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Consignes de sécurité générales CoolAir SP950C, SPX1200C

Veuillez lire attentivement cette notice avant le montage et la mise en
service. Veuillez ensuite la conserver. En cas de passer le produit, veuillez
le transmettre au nouvel acquéreur.

1 Consignes de sécurité générales

Le fabricant décline toute responsabilité pour des dommages dans les cas suivants :

* dessollicitations mécaniques et une tension de raccordement incorrecte ayant
endommagé le matériel

* des modifications apportées au produit sans autorisation explicite de la part du
fabricant

* une utilisation différente de celle décrite dans la notice

AVIS!

© Veillez a ce que la liberté de mouvement des semi-remorques (les bords
extérieurs de la semi-remorque lors du braquage ou du pivotement) et
d'autres équipements du véhicule ne soit pas restreinte.

REMARQUE
Veuillez respecter les consignes de sécurité indiquées dans la notice de
montage du climatiseur auxiliaire.

2 Contenu de la livraison
Kit de montage pour Scania NG 2017

Quantité Désignation

1 Cadre de fixation

1 Instructions de montage

5 Ecrou de sécurité M8

4 Vis M8 x 30

8 Rondelle UMS8 (d1=8,4mm, d2 =16 mm)

Avant de mettre le systeme en service, vérifiez si toutes les pieces faisant partie de la
livraison ont bien été livrées.

12



CoolAir SP950C, SPX1200C Groupe cible de cette notice

3 Groupe cible de cette notice

Les informations concernant le montage fournies par ce manuel s'adressent
exclusivement a un personnel qualifié, travaillant dans des ateliers et connaissant les
directives et les consignes de sécurité a appliquer pour le montage d’accessoires
dans les véhicules.

4 Usage conforme

Le cadre defixation sertainstaller I'unité du condensateur SP950C ou SPX1200C du
climatiseur SP950 ou SPX1200, respectivement sur les véhicules suivants :
Scania NG 2017.

Lors de la fixation du cadre de fixation, utilisez les points de fixation d’origine au
niveau du véhicule.

5 Monter le cadre de fixation

AVIS!
@ Lors du montage, tenez également compte des informations indiquées
dans la notice de montage du climatiseur auxiliaire.

REMARQUE
Vous trouverez des informations concernant ' utilisation dans le manuel
d'utilisation du climatiseur auxiliaire.

Le montage de base est représenté sur la fig. [, page 3

Pos. Désignation
1 Cadre de fixation
2 Condensateur
3 Cache de protection

13



Garantie CoolAir SPO50C, SPX1200C
Montez le cadre de fixation et I'unité du condenseur split pour poids lourds sur

Scania NG 2017 de la maniere suivante :

» Pour mettre en place I'unité du condensateur, insérer et visser les quatre vis
M8 x 30, les huit rondelles U M8 8,4 x 16 mm et les quatre écrous de fixation M8
(fig. |, page 3) dans le cadre de fixation.

» Installez les rondelles U sur les boulons filetés jusqu’aux écrous M8 (fig. [ 1,
page 4).

» Fixez le cadre de fixation a I'aide des rondelles U et des écrous de sécurité M8
fournis (fig. A 1, page 4).

» Placer!'unité du condensateur sur les vis saillantes du cadre de fixation et la visser
avec les quatre rondelles U M8 8,4 x 16 mm et les quatre écrous de fixation M8.

» Contrélez la fixation de toutes les vis apres avoir parcouru un trajet de 200 km
env.

6 Garantie

Le délailégal de garantie s'applique. Sile produit s'avérait défectueux, veuillez vous
adresser a un de nos partenaires de service présent dans votre pays (voir adresses au
dos du présent manuel).

Nos spécialistes vous aideront avec plaisir et répondront a vos questions concernant
la suite de la procédure pour la garantie.
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CoolAir SP950C, SPX1200C Indicaciones generales de seguridad

Lea detenidamente estas instrucciones antes de llevar a cabo lainstalacion
y puesta en funcionamiento, y consérvelas en un lugar seguro. En caso de
vender o entregar el producto a otra persona, entregue también estas
instrucciones.

1 Indicaciones generales de seguridad

El fabricante declina toda responsabilidad ante dafos ocurridos en los siguientes
Casos:

* desperfectos en el producto debidos a influencias mecanicas y una tensién de
conexién incorrecta

* modificaciones realizadas en el producto sin el expreso consentimiento del
fabricante

* utilizacién del aparato para fines distintos a los descritos en las instrucciones

jAVISO!
La libertad de movimientos del semirremolque (los bordes exteriores

del semirremolque al tomar una curva o doblar una esquina) y de otros
accesorios montados en el vehiculo no debe quedar mermada.

NOTA

Tenga en cuenta las indicaciones de seguridad en las instrucciones de
montaje del equipo de aire acondicionado para funcionamiento con
motor parado.
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Volumen de entrega CoolAir SP950C, SPX1200C

2 Volumen de entrega

Juego de montaje para Scania NG 2017.

Cantidad Denominacién

1 Bastidor de fijacion

1 Instrucciones de montaje

5 Tuerca de seguridad M8

4 Tornillo M8 x 30

8 Arandelaen UM8 (d1 =8,4 mm, d2 =16 mm)

Antes de poner en funcionamiento el sistema, compruebe si ha recibido todas las
piezas.

3 Destinatarios de estas instrucciones

La informacion referente a la instalacion incluida en estas instrucciones va dirigida
exclusivamente al personal técnico de talleres familiarizado con las directivas y
medidas de seguridad que se hayan de aplicar durante la instalacion de accesorios
de vehiculos.

4 Uso adecuado

El bastidor de fijacion se utiliza para montar los condensadores SP950C o
SPX1200C para los equipos de aire acondicionado a motor parado SP950 o
SPX1200, respectivamente, en los siguientes vehiculos: Scania NG 2017.

Para lafijacién del bastidor de fijacidn se utilizan los puntos de sujecion originales del
vehiculo.

16



CoolAir SP950C, SPX1200C Montar el bastidor de fijacién

5 Montar el bastidor de fijacion

jAVISO!
Durante el montaje tenga también en cuenta la informacion relativa al

montaje del equipo de aire acondicionado para funcionamiento con
motor parado.

NOTA
Encontrard mas informacién sobre el manejo en las instrucciones de uso
del equipo de aire acondicionado para funcionamiento a motor parado.

La fig. [, pagina 3 representa el montaje basico:

Pos. Denominacion
1 Bastidor de fijacion
2 Condensador
3 Cubierta
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Garantia legal CoolAir SP950C, SPX1200C

Monte el bastidor de fijacién y la unidad de condensador en el Scania NG 2017 de
la siguiente forma:

» Para alojar el condensador, coloque y apriete los cuatro tornillos M8 x 30, las
ocho arandelasen UM8 8,4 x 16 mm y las cuatro tuercas de seguridad M8
(fig. |, pagina 3) en el bastidor de fijacién.

» Introduzca las arandelas en U en los pernos roscados hasta que lleguen a la
tuerca M8 (fig. A 1, pagina 4).

» Fije el bastidor de fijacién con las arandelas en U y con las tuercas de seguridad
M8 suministradas (fig. [ 1, pagina 4).

» Coloque el condensador con sus tornillos sueltos en el bastidor de fijacién y
apriételos con las cuatro arandelas en U M8 8,4 x 16 mm y las cuatro tuercas de
seguridad M8.

» Una vez recorridos aprox. 200 km, compruebe que todos los tornilllos sigan
estando firmemente sujetos.

6 Garantia legal

Rige el plazo de garantia legal. Si el producto presenta algun defecto, dirijase a
nuestro socio de servicio en su pais (ver direcciones en el dorso de este manual).

Nuestros especialistas estaran encantados de poder ayudarle y de poder orientarle
en los siguientes pasos a dar respecto a la garantia.

18



CoolAir SP950C, SPX1200C Indicacdes gerais de seguranca

Por favor, leia atentamente este manual antes da montagem e colocacao
em funcionamento do aparelho e guarde-o em local seguro. Em caso de
transmissao do produto, entregue o manual ao novo utilizador.

1 Indicacoes gerais de seguran¢a

O fabricante nao se responsabiliza por danos nos seguintes casos:

* Danos no produto resultantes de influéncias mecanicas e tensdo de conexdo
incorreta

* Alteragdes ao produto sem autorizacdo expressa do fabricante

» Utilizacdo para outras finalidades que ndo as descritas no manual de instrugdes

NOTA!
A liberdade de movimentos dos atrelados (as arestas exteriores do atre-
lado ao virar ou manobrar) e outros reboques nao pode ficar limitada.

OBSERVAGAO
Respeite as indicagdes de segurancga nas instrugdes de montagem do
sistema de ar condicionado standard.

2 Material fornecido

Kit de montagem para Scania NG 2017.

Quant. Designac¢do

1 Estrutura de fixagdo

1 Instrucdes de montagem

5 Porca de fixagdo M8

4 Parafuso M8 x 30

8 Discoem UMS8 (d1=8,4mm, d2 =16 mm)

Antes da colocagdo em funcionamento do sistema, verifique se nao faltam pegas no
material fornecido.
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Destinatarios do presente manual CoolAir SP950C, SPX1200C

3 Destinatarios do presente manual

As informagdes de montagem deste manual foram especialmente concebidas para
técnicos em oficinas, que estdo familiarizados com as diretivas a aplicar e medidas
de seguranca durante a montagem de acessorios para veiculos.

4 Utilizacao adequada

A estrutura de fixacdo destina-se a montagem da unidade de condensagao SP950C
ou SPX1200C para a unidade fixa de ar condicionado SP950 ou SPX1200, respeti-
vamente, nos seguintes veiculos: Scania NG 2017.

Aquando da fixagdo da estrutura de fixagdo, sdo utilizados os pontos de fixagdo
originais no veiculo.

5 Montar a estrutura de fixacao

NOTA!
Durante a montagem, respeite também as indicagdes que constam nas
instrugcdes de montagem do sistema de ar condicionado.

OBSERVAGCAO
Encontra informagdes sobre a operacdo no manual de instrugdes do
sistema de ar condicionado standard.

A montagem geral representa fig. [, pagina 3:

Pos. Designagao
1 Estrutura de fixacao
2 Unidade de condensacao
3 Cobertura

20



CoolAir SP950C, SPX1200C Garantia

Monte a estrutura de fixacdo e a unidade de condensacao no Scania NG 2017 da
seguinte forma:

» Para arecepgdo da unidade de condensagdo, insira e aparafuse na estrutura de
fixacdo os quatro parafusos M8 x 30, os oito discosem U M8 8,4 x 16 mm e as
quatro porcas de fixacdo M8 (fig. [, pagina 3).

» Empurrar os discos em U sobre as cavilhas roscadas até as porcas M8 (fig. [ 1,
pagina 4).

» Fixe a estrutura de fixagdo com os discos em U e as porcas de fixagdo M8
fornecidos em conjunto (fig. A 1, pagina 4).

» Coloque aunidade de condensagao sobre os parafusos salientes na estrutura de
fixagdo e aparafuse a mesma com os discos em U M8 8,4 x 16 mm e quatro por-
cas de fixacdo M8.

» Controle todos os parafusos apds um percurso de marcha de aprox. 200 km
quanto a sua fixagado.

6 Garantia

E vélido o prazo de garantia legal. Se o produto estiver com defeito, por favor,
dirija-se a assisténcia técnica do seu pais (enderecos, ver verso do manual).

Os nossos técnicos tém todo o gosto em ajuda-lo e aconselha-lo durante o processo
dos direitos de garantia.
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Indicazioni di sicurezza generali CoolAir SP950C, SPX1200C

Prima di effettuare il montaggio e la messa in funzione leggere accurata-
mente questo manuale di istruzioni, conservarlo e in caso di trasmissione
del prodotto, consegnarlo all'utente successivo.

1 Indicazioni di sicurezza generali

Il produttore non si assume nessuna responsabilita per danni nei seguenti casi:

* dannial prodotto dovuti a influenze meccaniche o a un'errata tensione di
allacciamento

* modifiche al prodotto senza esplicita autorizzazione del produttore

* impiego per altri fini rispetto a quelli descritti nel manuale di istruzioni

AVVISO!
La liberta di movimento dei semirimorchi (gli spigoli esterni del

semirimorchio in caso di sterzata e sbandamento laterale) e di altri
attacchi al veicolo non deve essere limitata.

NOTA
Osservare le indicazioni di sicurezza comprese nelle istruzioni di
montaggio del climatizzatore a motore spento.

2 Dotazione
Set di montaggio per Scania NG 2017
Quantita Denominazione

1 Telaio difissaggio
1 Indicazioni di montaggio
5 Dado di sicurezza M8
4 Vite M8 x 30
8 Rondellaa UM8 (d1=8,4mm, d2 =16 mm)

Prima della messa in funzione del sistema, assicurarsi che tutti gli elementi siano in
dotazione.
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CoolAir SP950C, SPX1200C Destinatari di queste istruzioni

3 Destinatari di queste istruzioni

Le informazioni sull’installazione contenute in questo manuale si rivolgono esclusiva-
mente a tecnici specializzati di officine a conoscenza delle direttive e delle
disposizioni sulla sicurezza da adottare durante 'installazione degli accessori del
veicolo.

4 Uso conforme alla destinazione

Il telaio di fissaggio viene utilizzato per installare le unita di condensazione SP950C
o SPX1200C rispettivamente per i climatizzatori autonomi SP950 o SPX1200 nei
veicoli seguenti: Scania NG 2017.

Per fissare il telaio di fissaggio, utilizzare punti di fissaggio originali del veicolo.

5 Montaggio del telaio

AVVISO!
Durante il montaggio, attenersi anche alle informazioni contenute nelle

istruzioni di montaggio del climatizzatore a motore spento.

NOTA
Le informazioni relative all'uso sono contenute nel manuale di istruzioni
per |'uso del climatizzatore a motore spento.

Il montaggio di base é raffigurato in fig. [, pagina 3:

Pos. Denominazione
1 Telaio difissaggio
2 Unita di condensazione
3 Calotta di protezione
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Garanzia CoolAir SP950C, SPX1200C
Montare il telaio difissaggio e I'unita del condensatore al Scania NG 2017 nel modo
seguente:

» Perl'applicazione dell'unita di condensazione inserire le quattro viti M8 x 30, le
otto rondelle a U M8 8,4 x 16 mm e i quattro dadi di bloccaggio M8 (fig. [,
pagina 3) nel telaio di fissaggio e avvitare.

» Spingere le rondelle a U sui perni filettati fino ai dadi M8 (fig. B 1, pagina 4).

» Fissare il telaio di fissaggio con le rondelle a U e i dadi di bloccaggio M8 in
dotazione (fig. B 1, pagina 4).

» Porre |'unita di condensazione sulle viti sporgenti sopra il telaio di fissaggio
e avvitare con le quattro rondelle a U M8 8,4 x 16 mm e i quattro dadi di
bloccaggio M8.

» Ogni 200 km ca. diviaggio, controllare che tutte le viti siano stabili.

6 Garanzia

Vale il termine di garanzia previsto dalla legge. Qualora il prodotto risultasse
difettoso, La preghiamo di contattare il Service Partner del Suo Paese (I'indirizzo si
trova sul retro del manuale).

| nostri specialisti sono sempre pronti ad aiutarvi e a concordare con Voi |'ulteriore
disbrigo delle condizioni garanzia.

24



CoolAir SP950C, SPX1200C Algemene veiligheidsaanwijzingen

Lees deze handleiding voor de montage en de ingebruikname zorgvuldig
door en bewaar hem. Geef de handleiding bij het doorgeven van het
product aan de gebruiker.

1 Algemene veiligheidsaanwijzingen
De fabrikant kan in de volgende gevallen niet aansprakelijk worden gesteld voor
schade:

* beschadiging van het product door mechanische invioeden en verkeerde
aansluitspanning

e veranderingen aan het product zonder uitdrukkelijke toestemming van de
fabrikant

* gebruik voor andere dan de in de handleiding beschreven toepassingen

LET OP!

De bewegingsvrijheid van opleggers (de buitenste randen van de
oplegger bij het sturen of inknikken) en andere aangebouwde
voertuigonderdelen mag niet worden beperkt.

INSTRUCTIE
Neem de veiligheidsaanwijzingen in achtin de inbouwhandleiding voor
de standairco.

2 Omvang van de levering
Montageset voor Scania NG 2017

Aantal Omschrijving

1 Bevestigingsframe

1 Montagehandleiding

5 Borgmoer M8

4 Schroef M8 x 30

8 U-ring M8 (d1 = 8,4 mm, d2 =16 mm)

Controleer voor de ingebruikname van het systeem of alle bij de levering
inbegrepen onderdelen aanwezig zijn.
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Doelgroep van deze handleiding CoolAir SP950C, SPX1200C

3 Doelgroep van deze handleiding

De montage-informatie in deze handleiding richt zich tot vakpersoneel in werk-
plaatsen die met de toe te passen richtlijnen en veiligheidsmaatregelen bij de
montage van toebehoren voor voertuigen vertrouwd zijn.

4 Gebruik volgens bestemming

Het bevestigingsframe wordt gebruikt voor het installeren van de condensor-
eenheid SP950C of SPX1200C voor de parkeerkoeler SP950 of SPX1200
respectievelijk bij de volgende voertuigen: Scania NG 2017.

Bij de bevestiging van het bevestigingsframe worden originele bevestigingspunten
aan het voertuig gebruikt.

5 Bevestigingsframe monteren

LET OP!
Let bij de montage ook op de informatie in de inbouwhandleiding voor
de standairco.

INSTRUCTIE
Informatie over de bediening vindt u in de bedieningshandleiding van
de standairco.

Het principe van de montage wordt weergegeven in afo. [}, pagina 3:

Pos. Omschrijving
1 Bevestigingsframe
2 Condensatoreenheid
3 Afdekkap
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CoolAir SP950C, SPX1200C Garantie

Monteer het bevestigingsframe en de condensatoreenheid als volgt op de
Scania NG 2017:

» Voor de opname van de condensatoreenheid de vier schroeven M8 x 30, acht
U-schijven M8 8,4 x 16 mm en vier borgmoeren M8 (afb. [, pagina 3) in het
bevestigingsframe plaatsen en vastschroeven.

» U-ringen op de draadschroefoouten schuiven tot aan de M8-moeren (afo. ] 1,
pagina 4).

» Bevestigingsframe met de bijgevoegde U-ringen en borgmoeren M8
bevestigen (afo. [ 1, pagina 4).

» Condensatoreenheid op de uitstekende schroeven aan het bevestigingsframe
plaatsen en met de vier U-schijven M8 8,4 x 16 mm en vier borgmoeren M8 vast-
schroeven.

» Na een gereden traject van ca. 200 km controleren of alle schroeven goed
vastzitten.

6 Garantie

De wettelijke garantieperiode is van toepassing. Indien het product defect is, dient
u contact op te nemen met een servicepartner in uw land (zie achterzijde van de
gebruiksaanwijzing voor adressen).

Onze specialisten helpen u graag verder en bespreken het verdere verloop van de
garantie met u.
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Generelle sikkerhedshenvisninger CoolAir SP950C, SPX1200C

Laes denne vejledning omhyggeligt igennem for installation og ibrug-
tagning, og opbevar den. Giv den til brugeren, hvis du giver produktet
videre.

1 Generelle sikkerhedshenvisninger

Producenten patager sig intet ansvar for skader i falgende tilfaelde:

* Beskadigelser pa apparatet pa grund af mekanisk pavirkning og forket
tilslutningsspaending

* /ndringer pa produktet uden udtrykkelig tilladelse fra producenten

* Anvendelse til andre formal end dem, der er beskrevet i vejledningen

VIGTIGT!
Bevaegelsesfriheden for seettevogne (saettevognens yderste kanter, nar
der drejes) og andre udbygninger pa karetagjet ma ikke begraenses.

BEMZRK
Overhold sikkerhedshenvisningerne i installationsvejledningen til stand-
klimaanleegget.

2 Leveringsomfang
Monteringsseet til Scania NG 2017

Mzengde Betegnelse

1 Fastgerelsesramme

1 Monteringsvejledning

5 Sikringsmetrik M8

4 Skrue M8 x 30

8 Speaendeskive M8 (d1 = 8,4 mm, d2 =16 mm)

Kontrollér fer ibrugtagning af systemet, om alle delene er indeholdt i
leveringsomfanget.
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CoolAir SP950C, SPX1200C Malgruppe for denne vejledning

3 Malgruppe for denne vejledning

Installationsinformationerne i denne vejledning henvender sig udelukkende til fag-
folk i veerksteder, der kender forskrifterne og sikkerhedsforanstaltningerne, der skal
anvendes ved installation af tilbeharsdele til karetgjer.

4 Korrekt brug

Fastgerelsesrammen anvendes til installation af kondensatorenheden SPO50C eller
SPX1200C til standklimaanlaagget SP950 eller SPX1200 til falgende keretgjer:
Scania NG 2017.

Ved fastgerelsen af fastgarelsesrammen anvendes der originale fastgerelsespunkter
pa keretgjet.

5 Montering af fastgerelsesrammen

VIGTIGT!
Veer ogsa opmaerksom pa oplysningerne i installationsvejledningen til

standklimaanlaegget ved installationen.

BEMZRK
Oplysninger om betjeningen findes i betjeningsvejledningen til stand-
klimaanleegget.

Den grundlaeggende montering vises pa fig. [}, side 3:

Pos. Betegnelse
1 Fastgarelsesramme
2 Kondensatorenhed
3 Afskaermning
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Garanti CoolAir SP950C, SPX1200C

Montér fastgarelsesrammen og kondensatorenheden pa Scania NG 2017 pa
felgende made:

» Til at holde kondensatorenheden skal de fire skruer M8 x 30, otte spaendeskiver
M8 8,4 x 16 mm og fire sikringsmatrikker M8 (fig. [l side 3) saettes i
fastgarelsesrammen og skrue fast.

» Skub spaendeskiver pa gevindboltene indtil M8-metrikkerne (fig. [ 1, side 4).

» Fastger fastgerelsesrammen med de vedlagte spaendeskiver og sikrings-
matrikker (fig. ﬂ 1, side 4).

» Seaetkondensatorenheden pa skruerne, der rager ud pa fastgarelsesrammen, og
skru den fast med de fire spaendeskiver M8 8,4 x 16 mm og fire sikringsmgtrikker
M8.

» Kontrollér efter en kerestraekning pa ca. 200 km, at alle skruer sidder fast.

6 Garanti

Den lovbestemte garantiperiode geelder. Hvis produktet er defekt, skal du kontakte
en servicepartner i dit land (adresser, se vejledningens bagside).

Vores specialister hjeelper gerne videre og diskuterer garantiens videre forlgb.
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CoolAir SP950C, SPX1200C Allménna sakerhetsanvisningar

Las igenom anvisningarna noga innan produkten monteras och anvénds.
Spara monterings- och bruksanvisningen for senare bruk. Overlamna
bruksanvisningen till den nya dgaren vid ev. vidareférsaljning.

1 Allmanna sakerhetsanvisningar

Tillverkaren évertar inget ansvar for skador i féljande fall:

* skador pa produkten orsakade av mekanisk paverkan eller fel anslutnings-
spanning
* andringar som utforts utan uttryckligt medgivande fran tillverkaren

* gjandamalsenlig anvandning

OBSERVERA!
Slapvagnarnas rorelser (vagnens ytterkanter vid kérning runt kurvor eller

svangning) och andra pabyggnadsdelars rérelser far inte hindras.

ANVISNING
Observera sakerhetsanvisningarna i monteringsanvisningen till den
motoroberoende klimatanlaggningen.

2 Leveransomfattning

Monteringssats for Scania NG 2017
Mangd Beteckning

1 fastram

1 monteringsanvisning

5 lasmutter M8

4 skruv M8 x 30

8 U-bricka M8 (d1= 8,4 mm, d2 =16 mm)

Kontrollera, innan systemet tas i drift, att inga delar saknas.
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Malgrupp CoolAir SP950C, SPX1200C

3 Malgrupp

Monteringsinformationen riktar sig endast till behoériga installatorer i verkstader
som har kannedom om gallande direktiv/féreskrifter och sakerhetsatgarder vid
montering av fordonstilloehor.

4 Andamalsenlig anvindning

Fastramen ar avsedd for att installera kondensatorenheten SP950C eller SPX1200C
for den motorberoende klimatanldaggningen SP950 eller SPX1200 i foljande fordon:
Scania NG 2017.

For fastsattning av fastramen anvands befintliga fastpunkter pa fordonet.

5 Montera fastramen

OBSERVERA!
Observera aven informationen i monteringsanvisningen till den motoro-

beroende klimatanlaggningen.

ANVISNING
Information om anvandning finns i bruksanvisningen till den motoro-
beroende klimatanlaggningen.

Principiellt visas monteringen pa bild [}, sida 3:

Pos. Beteckning
1 fastram
2 kondensorenhet
3 tackkapa
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CoolAir SP950C, SPX1200C Garanti

Montering av fastramen och kondensatorenheten pa Scania NG 2017:

» For att kunna montera kondensorenheten satter man fast fyra skruvar M8 x 30,
atta U-brickor M8 8,4 x 16 mm och fyra lasmuttrar M8 (bild n sida 3)ifastramen
och skruvar fast dem.

» Skjut pa U-brickor till M8-muttrarna pa gangbultarna (bild [ 1, sida 4).

» Satt fast fastramen med medféljande U-brickor och lasmuttrar M8 (bild ﬂ 1,
sida 4).

» Satt kondensorenheten pa de utstdende skruvarna pa fastramen och skruva fast
den med fyra U-brickor M8 8,4 x 16 mm och fyra lasmuttrar M8.

» Kontrollera att skruvarna sitter fast ordenligt nar fordonet har korts ca 200 km.

6 Garanti

Den lagstadgade garantitiden galler. Om produkten ar defekt: kontakta en service-
partner i ditt land (adresser, se bruksanvisningens baksida).

Vara specialister star garna till forfogande och forklarar hur garantidrenden
behandlas.
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Generelle sikkerhetsregler CoolAir SP950C, SPX1200C

Les bruksanvisningen noye for du monterer og tar apparatet i bruk, og
ta vare pa den. Hvis produktet selges videre, ma du serge for a gi bruks-
anvisningen videre ogsa.

1 Generelle sikkerhetsregler

Produsenten tar i falgende tilfeller intet ansvar for skader:
* Skader pa produktet pa grunn av mekanisk pavirkning og feil tilkkoblingsspenning

* Endringer pa produktet uten at det er gitt uttrykkelig godkjenning av
produsenten

* Bruktil andre formal enn det som er beskrevet i veiledningen

PASS PA!
Bevegelsesfriheten til paliggere (de utvendige kantene pa utliggeren
ved innkobling eller baying) og andre pabygg ma ikke begrenses.

MERK
Felg sikkerhetsinstruksjonene i bruksanvisningen for klimaanlegget.

2 Leveringsomfang
Montasjesett for Scania NG 2017
Antall Betegnelse

1 Festeramme

1 Monteringsveiledning

5 Festemutter M8

4 Skrue M8 x 30

8 U-skive M8 (d1=8,4 mm, d2 =16 mm)

Kontroller at alle deler som falger med i leveransen er tilgjengelige for systemet tas i
bruk.
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CoolAir SP950C, SPX1200C Malgruppen for denne veiledningen

3 Malgruppen for denne veiledningen

Informasjonen vedragrende montering i denne veiledningen er utelukkende
beregnet pa fagfolk i verksteder som er fortrolig med retningslinjene og sikkerhets-
foranstaltningene som gjelder for montering av tilbehar pa kjeretayer.

4 Tiltenkt bruk

Monteringsrammen brukes til & installere kondensatorenheten SP950 C eller
SPX1200C for parkeringskjgleboksen SPO50 eller SPX1200, respektivt, i felgende
kigretey: Scania NG 2017.

Ved feste av festerammen brukes originale festepunkter pa kjgretayet.

5 Montere festerammen
PASS PA!
Installer i falge opplysningene i bruksanvisningen for klimaanlegget.
MERK

Videre bruksinformasjon finner du i bruksanvisningen for klimaanlegget.

Grunnleggende montasje vises i fig. [}, side 3:

Pos. Betegnelse
1 Festeramme
2 Kondensatorenhet
3 Deksel
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Garanti CoolAir SP950C, SPX1200C

Monter festerammen og kondenseringsenheten pa Scania NG 2017 som falger:

» For & feste kondensatorenheten settes de fire skruene M8 x 30, atte U-skivene
M8 8,4 x 16 mm og fire festemutrene M8 (fig. [lll, side 3) inn i festerammen og
skrues fast.

» Skyv U-skiver inn pa gjengeboltene inntil M8-mutrene (fig. [ 1, side 4).

» Fest festerammen med vedlagte U-skiver og festemuttere M8 pa festeboltene
(fig. A 1, side 4).

» Sett kondensatorenheten pa de utstdende skruene pa festerammen og skru fast
med de fire U-skivene M8 8,4 x 16 mm og fire festemutrene M8.

» Etter d ha kjert ca. 200 km ma du kontrollere at alle skruene sitter godt fast.

6 Garanti

Lovmessig garantitid gjelder. Hvis produktet skulle veere defekt, sender du det til en
servicepartner i ditt land (du finner adressene pa baksiden av veiledningen).

Vare spesialister hjelper deg gjerne, og avtaler garantiens videre forlap med deg.
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CoolAir SP950C, SPX1200C Yleisia turvallisuusohjeita

Lue tama ohje huolellisesti lapi ennen asennusta ja kiayttéonottoa ja sailyta
ohje hyvin. Jos myyt tuotteen eteenpaiin, anna ohje till6in edelleen
uudelle kayttajalle.

1

Yleisia turvallisuusohjeita

Valmistaja ei ota mitaan vastuuta vahingoista seuraavissa tapauksissa:

* laite on vaurioitunut mekaanisten tekijdiden vaikutuksesta ja vaaran
litdntdjannitteen vuoksi

* tuotteeseen ilman valmistajan nimenomaista lupaa tehdyt muutokset

e kayttd muuhun kuin kdyttdohjeessa ilmoitettuun tarkoitukseen

@

2

HUOMAUTUS!
Puoliperavaunujen (puoliperavaunun ulkoreunat kdannettiessa tai taitet-
taessa) ja muiden ajoneuvorakenteiden liikkumavapautta ei saa rajoittaa.

OHJE
Noudata -ilmastointilaitteen asennusohjeen turvallisuusohjeita.

Toimituskokonaisuus

Asennussarja malliin Scania NG 2017

Maaéra

1
1

5
4
8

Nimitys

Kiinnityskehys

Asennusohje

Varmistusruuvi M8

Ruuvi M8 x 30

U-prikka M8 (d1 = 8,4 mm, d2 = 16 mm)

Tarkasta ennen jarjestelman kayttdédnottoa, etta kaikki toimituskokonaisuuteen
kuuluvat osat ovat mukana.
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Taman kayttdohjeen kohderyhma CoolAir SP950C, SPX1200C

3 Taman kdyttéohjeen kohderyhma

Tahan ohjeeseen sisaltyvat asennustiedot on tarkoitettu korjaamoiden ammattihenki-
[6kunnalle, joka tuntee ajoneuvojen lisdvarusteiden asennukseen sovellettavat direk-
tiivit ja turvajarjestelyt.

4 Maaraysten mukainen kaytto

Kiinnityskehysta kaytetaan taukoilmastointilaitteiden SP950 ja SPX1200 kondensaat-
toriyksikdiden SP950C ja SPX1200C asentamiseen seuraaviin ajoneuvoihin:
Scania NG 2017.

Kiinnityskehysta kiinnitettdessa kaytetdan ajoneuvon alkuperaiskiinnityskohtia.

5 Asennuskehyksen asentaminen

HUOMAUTUS!
Noudata asennuksessa myos -ilmastointilaitteen asennusohjeen tietoja.

OHJE
Kayttéa koskevia tietoja 16ydat -ilmastointilaitteen kayttdohjeesta.

Perusteellinen asennus 16ytyy: kuva [l sivulla 3:
Kohde  Nimitys

1 Kiinnityskehys
2 Kondensaattoriyksikkd
3 Peitekate
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CoolAir SP950C, SPX1200C Tuotevastuu

Asenna kiinnityskehys ja -kondensaattoriyksikkd Scania NG 2017 seuraavasti:

» Aseta kondensaattoriyksikdn kiinnittamiseksi nelja ruuvia M8 x 30, kahdeksan
U-prikkaa M8 8,4 x 16 mm ja nelja varmistusmutteria M8 (kuva [l sivulla 3)
kiinnityskehykseen ja ruuvaa kiinni.

» Tydnna U-prikat kierrepulteille M8-muttereihin asti (kuva [ 1, sivulla 4).

» Kiinnita kiinnityskehys oheisilla U-prikoilla ja varmistusruuveilla M8 (kuva [ 1,
sivulla 4).

» Aseta kondensaattoriyksikkd kiinnityskehyksen ulos tyéntyvien ruuvien varaan ja
ruuvaa se kiinni neljan U-prikan M8 8,4 x 16 mm ja neljan varmistusmutterin M8
avulla.

» Tarkasta kaikkien ruuvien kireys noin 200 km:n ajon jalkeen.

6 Tuotevastuu

Laitetta koskee lakisaateinen tuotevastuuaika. Jos tuote sattuu olemaan viallinen,
kaanny maasi sopimushuollon puoleen (osoitteet kayttdohjeen takasivulla).

Asiantuntijamme auttavat sinua ja neuvovat sinua tuotevastuun jatkomenettelyn
suhteen.
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O6Lume yKasaHus Mo TexHMke 6e30nacHOCTM CoolAir SP950C, SPX1200C

MpouTuTe AaHHYIO UHCTPYKLMIO NEepel MOHTaXOM U BBOAIOM B 3KCnjlyaTta-
uuio U coxpaHuTe ee. B cnyyae nepeaaum npoaykra nepeaante MHCTPYK-
umio cnegylowemy nonb3oBarternio.

1 O6wume yxka3aHUs No TeXHUKe
6e3onacHocTn

13roToBUTENb HE HECET HMKAKOW OTBETCTBEHHOCTM 3a yilepb B creaytoLmx cryyasx:

® HOBpeXﬂeHV]ﬂ npoaykKTa n3-3a MeXaHN4YeCKNX BO3AENCTBNN W HEBEPHOTIOo
HanpaxeHmsa NTaHma

* I3mMeHeHus B NpoaykTe, BbINONHEHHble 6e3 0AHO3HAYHOTO paspeLLeHns
N3rOTOBUTENS

* Vlcnonb3osaHKe B LENSX, OTMMYHBIX OT YKa3aHHbIX B faHHOM MHCTPYKUNK

BHUMAHMWE!

He nonxHa orpaHuymBatbes cBoboda ABUXEHWS MONynpuLEenos
(HapyXHbIX KPaes NonynpULEna NPK NOBOPOTE UMK U3rMbE CoeaMHEHS)
W APYIMX HABECHBIX Y3MOB aBTOMOOUNS.

YKA3AHUE
Cobntogaiite ykazaHus Mo TEXHUKe 6e30MacHOCTU B UHCTPYKLIMM MO
MOHTaXy CTOSHOYHOTO KOHAMLMOHEPA.
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CoolAir SP950C, SPX1200C O6beM NOCTaBKM

2 O61em NocTaBKkuU

MoHTtaxHbit komnnekt ans Scania NG 2017

Kon-eo HaumeHoBaHue

1 KpenexHas pamka

—

MHCTpyKUMA NO MOHTaxy
MpenoxpaHuTenbHas raika M8

BuHT M8 x 30

o MO

MNoaknaaHas wanba M8
(d1=8,4mm, d2 =16 mm)

Mepen BBOAOM CUCTEMBI B 3KCMMyaTaLMIO NPOBEPLTE, UMEIOTCA M BCE BXOAALLIME
B OObeM MOCTaBKM AETanu.

3 LleneBas rpynna AaHHOM MHCTPYKLUMM

HdbopMaums Mo MOHTaXy B AaHHOM MHCTRYKUMM NpeaHa3HayeHa UCKMoYUTENBHO
ANs CNeumanymcToB B MAaCTEPCKMX, KOTOPbIE 3HAKOMbI C MPUMEHSIEMbIMU AVPEKTMBAMM
1 Mepamm 6€30MacHOCTM NP MOHTAXE KOMIMEKTYIOLLIMX M MPUHAANEXHOCTEN Ha
aBTOMOOMNN.

4 Ncnonb3oBaHMUe NO Ha3HAYEHUIO

KpenexHas pama npenHasHadyeHa ans MOHTaxa KoHaeHcatopHoro 6noka SP950C
nnmn SPX1200C crosHouHbIX KoHanumoHepos SP 950 n SPX1200 v noaxoant
ANs creayloLmX TPaHCNoPTHLIX cpeacts: Scania NG 2017.

MpK KpenneHnM KpenexHON PamKi MCMOMb3YIOTC OPUTMHATbHLIE TOYKM KpermeHus
Ha aBTomobune.
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MoHTax KpenexHom pamkm CoolAir SP950C, SPX1200C
5 MoHTaX KpeneXHou paMKu

BHUMAHMUE!
[Mpu MoHTaxe cobnioganTe Takxe MHAPOPMALIMIO, MPUBEAEHHYIO

B MHCTPYKUMKN MO MOHTaXy CTOAHOYHOTO KOHAMUMOHEPa.

YKA3AHUE
MHdbopmaums no skcnnyaraumm npmuBegeHa B UHCTRYKUMA MO
3KCMMyaTaUnm CTOSHOYHOMO KOHAULIMOHEPA.

MpuHLMn moHTaxa nokasaH Ha puc. [l cTp. 3:

Mos. HaumeHoBaHnue
1 KpenexHas pamka
2 KoHaeHcaTopHbI Moaynb
3 3aLUMTHBIN KOXYX
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CoolAir SP950C, SPX1200C [apaHTus

YCTaHOBUTE KpenexHyIo pamky 1 KOHAEHCATOPHbIM Brok Ha aBToMobUb
Scania NG 2017 cneayiowmnm obpasom:

» [Insl yCTaHOBKM KOHAEHCATOPHOTO MOAYIS BCTaBMTb YeTbipe BrHTa M8 x 30, Bocemb
noaknaaHsx Wand M8 8,4 x 16 MM MM 1 YeTbipe NpeoxXpaHuTenbHble rankm M8
(ovic. [, ctp. 3) B KpenexHyio Pamky v TPUBUHTATS.

» [loaknaaHble Wwahbbl HageTb Ha LWnWnbKK 1o raek M8 (puc. ﬂ 1, ctp. 4).

» KpenexHyio pamky 3aKpenuTb BXOAFLLIMMM B OObeM NOCTaBKM MOAKIAAHbIMM
Waibammn 1 npegoxpaHutensHbiMm raitkamn M8 (puc. B 1, cp. 4).

» KoHaeHCaTOPHbI MOAYb YCTAHOBUTh Ha BLICTYMAIOLLME U3 KDEMEXHOM Pambl
BUHTbI U MPUBUHTUTb YETbIPbMS NMOAKIAAHBIMU Wanbamm M8 8,4 x 16 Mm 1
YeTbIPbMS MPEAOXPAHUTENbHBIMK rankamm M8.

» [locne npoxoxaerus asTomobunem okono 200 kM NpoBepUTs MPOYHOCTb
doUKCaLUMM BCEX BUHTOB.

6 FapaHTHa

[levicTuTEneH yCTaHOBMNEHHbIN 3aKOHOM CPOK rapaHTvu. Ecnn npoayKT HemcnpaseH,
obpaTUTeCh B CEPBUCHYIO OpraHusaumio B Balel ctpane (anpeca cMm. Ha 060poTHOM
CTOPOHE UHCTPYKLMN).

Halum cneumanunctsl ¢ pagocTsio nomoryT Bam v obcyast ¢ Bamm aansbHeriume warm.
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Ogdlne zasady bezpieczenstwa CoolAir SP950C, SPX1200C

Przed instalacja i uruchomieniem urzadzenia nalezy uwaznie przeczyta¢
niniejszg instrukcje. Instrukcje nalezy zachowac¢. W razie przekazywania
urzadzenia nalezy jg udostepnic¢ kolejnemu nabywcy.

1 Ogolne zasady bezpieczenstwa

Producent nie odpowiada za szkody spowodowane:

* uszkodzeniami produktu wywotanymi czynnikami mechanicznymi
i niewtaéciwym napieciem zasilania

e zmianami dokonanymiw produkcie bez wyraznej zgody producenta

* uzytkowaniem w celach innych niz opisane w niniejszej instrukcji

UWAGA!
Nie wolno ogranicza¢ swobody ruchu naczep (zewnetrzna krawedz

naczepy przy skrecie lub zginaniu) oraz innych nadbudowanych czesci
pojazdu.

WSKAZOWKA
Nalezy przestrzegac wskazowek bezpieczenstwa zawartych w instrukgji
montazu klimatyzatora postojowego.

2 Zakres dostawy

Zestaw montazowy dla Scania NG 2017

llos¢ Nazwa
1 Rama mocujaca
1 Instrukcja montazu
5 Nakretka zabezpieczajgca M8
4 Sruba M8 x 30
8 Podktadka typu U

M8 (d1=8,4mm, d2 =16 mm)

Przed uruchomieniem systemu nalezy sprawdzi¢, czy nie brakuje ktorejkolwiek
czesci objetej zakresem dostawy.
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CoolAir SP950C, SPX1200C Odbiorcy instrukgji

3 Odbiorcy instrukgc;ji

Informacje dotyczace montazu, ktére zamieszczono w tej instrukgji, sg skierowane
wylgcznie do specjalistéw z zaktaddw instalacyjnych posiadajgcych wiedze

w zakresie zalecen i Srodkdw bezpieczenstwa obowiazujgcych podczas montazu
elementdw akcesoriéw w pojazdach.

4 Uzytkowanie zgodne z przeznaczeniem

Rama mocujaca przeznaczona jest do montazu jednostek sprezarki SP950C lub
SPX1200C klimatyzatorow postojowych SP950 lub SPX1200 w nastepujacych
pojazdach: Scania NG 2017.

Do przytwierdzania ramy mocujacej stosowane sg oryginalne punkty mocowania
znajdujace sie w pojezdzie.

5 Montaz ramy mocujgcej

UWAGA!
Podczas montazu nalezy takze przestrzegac zalecen zawartych

w instrukcji montazu klimatyzatora postojowego.

WSKAZOWKA
Informacje dotyczace obstugi znajduja sie w instrukcji obstugi
klimatyzatora postojowego.

Podstawowy montaz przedstawiono na nastepujacych rysunkach: rys. [}, strona 3:

Poz. Nazwa
1 Rama mocujaca
2 Jednostka sprezarki
3 Pokrywa
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Gwarancja CoolAir SP950C, SPX1200C

Rame mocujaca oraz klimatyzator dzielony do samochodu ciezarowego am
Scania NG 2017 nalezy zamontowac w nastepujgcy sposob:

» Do zamocowania jednostki sprezarki nalezy uzy¢ czterech srub M8 x 30, o$miu
podktadek typu U M8 8,4 x 16 mm oraz czterech nakretek zabezpieczajacych
M8 (rys. [l strona 3) i przykreci¢ je do ramy mocujace;.

» Podkfadki typu U nalezy nasuna¢ na kotki gwintowane az do nakretek M8
(rys. ﬂ 1, strona 4).

» Rame mocujaca nalezy przytwierdzi¢ za pomoca dotaczonych podkiadek typu U
oraz nakretek zabezpieczajacych M8 (rys. A 1, strona 4).

» Jednostke sprezarki nalezy umiesci¢ na wystajgcych $rubach na ramie mocujacej
i przykreci¢ za pomocg czterech podkfadek typu U M8 8,4 x 16 mm oraz czte-
rech nakretek zabezpieczajgcych M8.

» Wszystkie Sruby nalezy sprawdzi¢ po przejechaniu 200 km pod wzgledem
trwato$ci mocowania.

6 Gwarancja

Obowiazuje ustawowy okres gwarancji. Je$li produkt jest uszkodzony, nalezy
zgtosi¢ sie do partnera serwisowego w danym kraju (adresy dostepne na odwrocie
instrukgji).

Nasi specjali$ci stuzg chetnie pomoca i omodwig z Painstwem dalszy przebieg
gwarancji.

46



CoolAir SP950C, SPX1200C Vseobecné bezpecnostné upozornenia

Pred montazou a uvedenim do prevadzky si prosim pozorne preéitajte
tento navod a odlozte si ho. V pripade odovzdania vyrobku d‘alSiemu
pouzivatel'ovi mu odovzdajte aj tento navod.

1 VSeobecné bezpeénostné upozornenia

Vyrobca v nasledujucich pripadoch neprebera za skody ziadnu zaruku:

* Poskodenia produktu mechanickym pdsobenim a nespravnym pripajacim
napatim

e Zmeny produktu bez vyjadreného povolenia vyrobcu

* Pouzitie na iné Ucely ako su Ucely uvedené v nadvode

POZOR!
Nesmie dojst k obmedzeniu volnosti pohybu navesov (vonkajsie hrany
navesu pri zaboceni alebo vyboceni) a ostatnych pristavieb vozidla.

POZNAMKA
DodrZiavajte bezpecnostné predpisy uvedené v montdznom navode
k pridavnému klimatizacnému zariadeniu.

2 Obsah dodavky

Montéazna stprava pre Scania NG 2017

Mnozstvo Oznaéenie

1 Upevnovaci ram

1 Montazny ndvod

5 Poistna matica M8

4 Skrutka M8 x 30

8 Podlozka M8 (d1 = 8,4 mm, d2 =16 mm)

Pred uvedenim systému do prevadzky skontrolujte, ¢i su vSetky Casti patriace
k dodavke kompletné.
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Cielova skupina tohto ndvodu CoolAir SP950C, SPX1200C

3 Ciel'ova skupina tohto navodu

Informacie o instalacii nachadzajuce sa v tomto ndvode st adresované odbornikom
v servisoch, ktorf st oboznameni s prislusSnymi smernicami a bezpecnostnymi pred-
pismi, ktoré je potrebné dodrziavat’ pri montazi prislusenstva do nakladnych vozi-
diel.

4 Pouzivanie v sulade s uréenim

Upevnovaci rdm sa pouziva na instalaciu kondenzatorovej jednotky SP950C alebo
SPX1200C pre chladiac box SP950 alebo SPX1200, na nasledujice vozidla:
Scania NG 2017.

Pri upevnovani upevhovacieho rdmu sa pouziju originalne upevnovacie body na
vozidle.

5 Montaz upevinovacieho ramu

POZOR!
Pri montazi dodrziavajte aj informéacie uvedené v montdznom navode

k pridavnému klimatizacnému zariadeniu.

POZNAMKA
Informacie o obsluhe najdete v ndvode k pridavnému klimatizacnému
zariadeniu.

Zakladna montaz je zobrazena na obr. [}, strane 3:

Pol. Oznacenie
1 Upevnovaci rdm
2 Kondenzatorové jednotka
3 Kryt
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CoolAir SP950C, SPX1200C Zaruka

Namontujte upevnovaci ram a kondenzatorovu jednotku na Scania NG 2017 nasle-
dovne:

» Na uchytenie kondenzatorove] jednotky vlozte Styri skrutky M8 x 30, osem
podloziek M8 8,4 x 16 mm a $tyri poistné matice M8 (obr. [}, strane 3) do upev-
novacieho ramu a zaskrutkujte ich.

» Podlozky nasurite na zavitové ¢apy ku skrutkam M8 (obr. [ 1, strane 4).

» Upevnovaci rdm upevnite prilozenymi podlozkami a poistnymi maticami M8
(obr. ﬂ 1, strane 4).

» Kondenzatorovu jednotku nasad'te na vycnievajlce skrutky na upevihovacom
réame a zoskrutkujte so Styrmi podlozkami M8 8,4 x 16 mm a Styrmi poistnymi
maticami M8.

» Vsetky skrutky skontrolujte po jazde 200 km, & pevne drzia.

6 Zaruka

Plati zdkonom stanovend zaru¢né lehota. Ak by bol vyrobok chybny, obrat’te sa na
servisného partnera vo vasej krajine (adresy pozri na zadnej strane navodu).

Nasi Specialisti vam radi pomdzu a dohodnu s vami dalsi priebeh zaruky.
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V$eobecné bezpecnostni pokyny CoolAir SP950C, SPX1200C

Pifed zahajenim instalace a uvedenim do provozu si peclivé prectéte tento
navod a uschoveijte jej. V pfipadé dalSiho prodeje vyrobku predejte navod
novému uzivateli.

1

Vseobecné bezpecénostni pokyny

V nasledujicich pfipadech nepfebira vyrobce zadné zaruky za skody:

* Poskozeni vyrobku plsobenim mechanickych vlivi a chybného pfipojovaciho

napéti

e Zména vyrobku bez vyslovného souhlasu vyrobce

* Pouziti k jinym Gcellm, nez jsou popsany v tomto nadvodu

@

2

POZOR!
Nesmi byt omezena volnost pohybu navest (vnéjsi okraje navésu pfi
zatadceni nebo pfi zalomeni) a jinych nastaveb vozidla.

POZNAMKA
Dodrzujte bezpecnostni pokyny uvedené v navodu k instalaci nezavislé
klimatizace.

Obsah dodavky

Montéazni sada pro nakladni automobil Scania NG 2017

Mnozstvi

1
1

5
4
8

Nazev

Upevnovaci ram

Névod k montazi

Pojistnd matice M8

Sroub M8 x 30

Podlozka M8 (d1 = 8,4 mm, d2 =16 mm)

Pred uvedenim systému do provozu se presvédcte o Uplnosti dill, které jsou
soucasti dodavky.
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CoolAir SP950C, SPX1200C Cilova skupina tohoto navodu

3 Cilova skupina tohoto navodu

Informace o instalaci uvedené v tomto ndvodu jsou urc¢eny vyhradné odbornym
pracovnikdm instalacnich servist, ktefi jsou sezndmeni s pouzivanymi smérnicemi
a bezpecnostnimi predpisy pro instalaci pfislusenstvi automobild.

4 Pouziti v souladu s uc¢elem

Upevnovaci ram slouzi k instalaci jednotky kondenzatoru SP950C nebo SPX1200C
pro nezavislé klimatizace SP950 nebo SPX1200 na nasledujici vozidla:
Scania NG 2017.

Pri upevnovani upevnovaciho rdmu jsou pouzivany plvodni upevinovaci body na
vozidle.

5 Montaz upevinovaciho ramu

POZOR!
Pri instalaci dodrzujte také informace uvedené v ndvodu k instalaci

nezavislé klimatizace.

POZNAMKA
Informace o obsluze naleznete v navodu k obsluze nezavislé
klimatizace.

Obecna montaz je patrna na obr. [, strana 3:

Poz. Nazev
1 Upevnovaci rdm
2 Kondenzatorové jednotka
3 Kryt
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Zaruka CoolAir SPO50C, SPX1200C

Namontujte upevhovaci rdm a kondenzatorovou jednotku k vozidlu
Scania NG 2017 takto:

» Kuchyceni kondenzatorové jednotky vlozte do upevnovaciho rdmu ¢tyfi Srouby
M8 x 30, osm podlozek M8 8,4 x 16 mm a &tyfi pojistné matice M8 (obr. [,
strana 3) a pfisroubujte je.

» Nasadte podlozky na zavitové cepy az k maticim M8 (obr. [ 1, strana 4).

» Upevnéte upevnovaci rdm pfilozenymi podlozkami a pojistnymi maticemi M8
(obr. ﬂ 1, strana 4).

» Nasadte kondenzatorovou jednotku na vyénivajici Srouby na upevhovaci rdm
a priSroubujte pomoci ¢tyfech podlozek M8 8,4 x 16 mm a Ctyfech pojistnych
matic M8.

» Po ujeti cca 200 km dotahnéte viechny Srouby.

6 Zaruka

Na vyrobek je poskytovana zaruka v souladu s platnymi zakony. Pokud je vyrobek
vadny, kontaktujte servisniho partnera ve vasi zemi (adresy viz zadni strana tohoto
navodu).

Nasi odbornici vam radi pomohou a projednaji s vami dalsi prabéh zaruky.
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CoolAir SP950C, SPX1200C Altaldnos biztonsagi informaciok

Beépités és lizembe vétel el6tt gondosan olvassa el és 6rizze meg ezt a
hasznalati utmutatoét. Ha a terméket tovabbadja, mellékelje hozza a hasz-
nalati dtmutatét is.

1 Altalanos biztonsagi informaciok

A gyartd a bekdvetkezd karokért a kdvetkezd esetekben nem vallal felelésséget:

* atermék mechanikai behatasok és helytelen csatlakozasi fesziltség miatti
karosodasa

* atermék kifejezett gyartdi engedély nélkili médositasa

* az Utmutatdban leirt céloktdl eltérd felhasznalas

FIGYELEM!

A nyergesutanfutok (illetve bekormanyozas vagy behajlas esetén azok
kiilsé peremei) és més jarmifelépitmények mozgasi szabadsaga nem
korladtozddhat.

MEGJEGYZES
Vegye figyelembe a alléklima-berendezés beszerelési itmutatdjaban
|évd biztonsagi megjegyzéseket.

2 Szallitasi terjedelem
Szerelbkészlet — Scania NG 2017

Mennyiség Megnevezés

1 Rogzitdkeret

1 Szerelési Utmutatd

5 Biztositdanya M8

4 Csavar M8 x 30

8 Alatét M8 (d1 = 8,4 mm, d2 =16 mm)

A rendszer lzembe helyezése elétt ellendrizze, hogy a szallitasi terjedelemhez
tartozd Osszes alkatrész megvan-e.
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Az Utmutatd célcsoportja CoolAir SP950C, SPX1200C

3 Az atmutato célcsoportja

A jelen Utmutatdban szerepld beszerelési informacidk kizardlag mihelyek azon
szakembereinek szdlnak, akik ismerik a jarmi-tartozékalkatrészek beszerelésénél
alkalmazandd irdnyelveket és biztonsagi évintézkedéseket.

4 Rendeltetésszerii hasznalat

Ardgzitdkeret az SPO50 vagy SPX1200 alldklima-berendezés SP950C vagy
SPX1200C kondenzatoregységének felszereléséhez, illetve a kdvetkezd jarmUvek-
hez hasznéalhatd: Scania NG 2017.

A rogzitdkeret rogzitésénél a jarmivon lévéd eredeti rodgzitéspontok hasznalhatok.

5 A régzitokeret felszerelése

FIGYELEM!
A alloklima-berendezés beszerelésénél vegye figyelembe a beszerelési

Utmutatdban [évd informéacidkat is.

MEGJEGYZES
A kezelésre vonatkozd informaciok a alloklima-berendezés kezelési
Utmutatdjaban taldlhatok.

Az alapveté szerelési informaciok [l bra, 3. oldal itt talalhatok:

Szam Megnevezés

1 Rogzitdkeret
2 Kondenzatoregység
3 Burkolofedél
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CoolAir SP950C, SPX1200C Szavatossag

A rogzitdkeretet és a kondenzatoregységet a kdvetkezd modon szerelje fel
Scania NG 2017 esetén:

» Helyezze be és csavarozza 6ssze a kondenzatoregység felvételére szolgalé 4 db
M8 x 30 csavart, 8 db M8 8,4 x 16 mm alatétet és 4 db M8 biztositdanyat
(n. dbra, 3. oldal) a rogzitékeretbe.

» Az alatéteket egészen az M8 anyacsavarokig csusztassa fel a menetes csapokra
(A dbra1, 4. oldal).

» Rogzitse a rogzitdkeretet a mellékelt aldtétekkel és M8 biztositdanyakkal
(H. dbra1, 4. oldal).

» Helyezze rd a kondenzatoregységet a rogzitékereten lévo kialld csavarokra és
csavarozza dssze a 4 db M8 8,4 x 16 mm alatéttel és 4 db M8 biztositdanyaval.

» Ellendrizze az 6sszes csavarkotés feszességét kb. 200 km Ut megtétele utan.

6 Szavatossag

A termékre a toérvény szerinti szavatossagi idészak érvényes. A termék
meghibasodasa esetén forduljon az illetékes szervizpartnerhez (a cimeket lasd jelen
Utmutatd hatoldalan).

Szakembereink szivesen nyUjtanak segitséget és felvildgositast adnak a szavatos-
sagra vonatkozé tovabbi tudnivaldkrol.

55



A>DOMETIC

dometic.com
YOURLOCAL YOUR LOCAL YOUR LOCAL
DEALER SUPPORT SALES OFFICE
dometic.com/dealer dometic.com/contact dometic.com/sales-offices

A complete list of Dometic companies, which comprise the Dometic Group, can be found in the public filings of:
DOMETIC GROUP AB Hemvarnsgatan 15 SE-17154 Solna  Sweden

4445102600 2023-05-08





